



United States Testing Company, Inc.

291 FAIRFIELD AVENUE • FAIRFIELD, NEW JERSEY 07004 • 201-575-5252 • Fax: 201-575-8271

REPORT OF TEST

Engineering Services

CLIENT: Polymer Plastics Corp.
Vitricon Division
65 Davis Drive
Hauppauge, NY 11788

NUMBER: 105334

September 15, 1992

SUBJECT: Physical Properties

REFERENCE:

Polymer Plastics Corp., Letter of Authorization dated August 6, 1992

SAMPLE IDENTIFICATION:

One (1) sample of playground surface was submitted and identified by the Client as follows:

Vitriturf System

TESTS PERFORMED:

The submitted sample was tested for the following properties in accordance with the procedures outlined in the ASTM Test Methods listed below:

- | | |
|--------------------------|-------------|
| 1) Flammability | ASTM D-2859 |
| 2) Skid Resistance - Wet | ASTM E-303 |

Testing Supervised by:

Frank Savino

Frank Savino, Supervisor
Materials Engineering

SIGNED FOR THE COMPANY

Frank Pepe

Frank Pepe
Vice President

Page 1
of 2
njp



• Biology • Chemistry • Environmental • Materials • Facilities in Principal Cities •

UNITED STATES TESTING COMPANY, INC. REPORTS AND LETTERS ARE FOR THE EXCLUSIVE USE OF THE CLIENT TO WHOM THEY ARE ADDRESSED AND THEY AND THE NAME OF THE UNITED STATES TESTING COMPANY, INC. OR ITS SEALS OR INSIGNIA ARE NOT TO BE USED UNDER ANY CIRCUMSTANCES IN ADVERTISING TO THE GENERAL PUBLIC AND THEIR COMMUNICATION TO ANY OTHERS OR THE USE OF THE NAME OF UNITED STATES TESTING COMPANY, INC. MUST RECEIVE OUR PRIOR WRITTEN APPROVAL. OUR REPORTS APPLY ONLY TO THE STANDARDS OR PROCEDURES IDENTIFIED TO THE TESTS CONDUCTED, AND TO THE SAMPLE(S) TESTED AND/OR INSPECTIONS MADE UNLESS OTHERWISE SPECIFIED. THE TEST AND/OR INSPECTION RESULTS ARE NOT INDICATIVE OR REPRESENTATIVE OF THE QUALITIES OF THE LOT FROM WHICH THE SAMPLE WAS TAKEN OR OF APPARENTLY IDENTICAL OR SIMILAR PRODUCTS AND NOTHING CONTAINED IN OUR REPORTS SHALL BE DEEMED TO IMPLY OR MEAN THAT UNITED STATES TESTING COMPANY, INC. CONDUCTS ANY QUALITY CONTROL PROGRAM FOR THE CLIENT TO WHOM THE REPORT IS ISSUED. SAMPLES NOT DESTROYED IN TESTING ARE RETAINED A MAXIMUM OF THIRTY DAYS AT WHICH TIME THEY MAY BE SHIPPED BACK TO THE CLIENT.

United States Testing Company, Inc.

CLIENT: Pelymer Plastics Corp.

NUMBER: 105334

TEST RESULTS

Flammability

Eight (8) out of eight (8) specimens tested, passed. The sample is classified as resistant to flammability.

Skid Resistance

Condition: Wet

<u>Specimen</u>	<u>Determination</u>	<u>Skid Resistance - British Portable Numbers</u>
1	1	46
	2	46
	3	45
	4	44
2	1	44
	2	45
	3	44
	4	43
	Average	45